/19 scaleAWD RS Nitrg & Elsctric Powered Car
BHAQQL Blads 59 Gingls 5ssd) Ri14002 BladsTS g Spssd)
RHAQLE SwardLBrushsd RIA043 BLXA0C Brushisss'y

CEFEHR®



Blade Specification------------------ceoemeecee P2
ASS e b YA & e I S e P3-P7
Shocks & Chassiss Assembly----============-=-nzmmomomomoee P3
EroneIREaWASS e MBIVt teteeibE b S e eSS P4
Engine & Central Tranmssion Assembly--------------------- P5
O L e ittt P6
SIELT [SEIF U]ee) e ar=mmmmmmmmmmmmmmmmmmmo s s P7
S S ey St P S e e P8
Sword/BLX10 Specification---------------------oe-o--- P9
Assembly | Diagrams==============c=c==c==ce=====a=---- PO
Chassiss & Motor & Steering Assemby------===-======------ P10
SwanlbarUpgrade s P11
S S ey St € S e e P12
Part List------meoomo oo P13-P21
B A A S e e s P13-P20
U pgradelRa S b e e e e e et S P21

Page 1 of 21



Light & Hi I t R Susp. A
Adjustable Knuckle Arm L fElppacts ReancpuspcAige
RH1001 Specs, : /

I+ Length: 408 mm (MT) Big Bore Shocks for Stable Running _ Water Proof RX box
406 mm (ST)
2. Width: 320 mm (M) Low GG gearbox desian —_ gfq P!~ and Single Speed Systen
318 mm (ST) __Re-inforced Body Posts
3. Height: 156 mm (MT)
145 mm (ST)
4. Wheelbase: 290/295 mm <= ton T8 earkox desian
5. Gear Ratio: 10.4:1 Re-inforced Body Posts

6. Tyre: 0120%60 mm (MT)
2105%60 mm (ST)
7. Weight: 2200 g (NT)

1850 g (ST)
6rub. Screws for ‘AdJusting ~ Big Bore Shocks for Stable Running
Standard Equipments: Ground Clearance 5
; / ' S
1, Steering Servo: 3kg/cm Front Sway System

85cc Fuel Tank
2. Throttle Servo: 3kg/cm

3. Engine: GO.18 or SH. 18
4. Radio: 2CH AM

Quick Resposen Steering Design with CVDs

RH1002 Blade, TSwe spssd)

RH1002 Specs. : S e , Light & High Impact Rear Susp:Arms
I Length: 408 mm (MT) ——
406 mm (ST) Re~inforced Body Posts
2, Widthe: 320 mm (MT) e 40 8nd | Tuo Boged: Systan
318 mm (ST) _Re-inforced Body Posts
3. Height: 156 mm (MT)
145 mm (ST)

4. Wheelbase: 290/295 mm

5. Gear Ratio: 6.9:1 (H)
Big Bore Shocks for

10.4:1 (L) Stable Running —

6. Tyre: »120%60 mm (MT) \\
010_5*50 o (ST) Rear Sway Bar-__

7. Weight: 2200 g (MT)
1850 g (ST)

——— Big Bore Shocks for Stable Running

s Grub Screws for Adjusting
Standard Equipments:

Ground Clearance /,—/ " Front Sway Bar
1, Steering Servo: 3kg/cm 850c Fuel Tank.~
2. Throttle Servo: 3kg/cm Light & High Impact Front Susp.Arms
3. Engine: 60.18 or SH. 18 /

/
Quick Resposen Steering Design with CVDs
4, Radio: 2CH AM

Page 2 of 21



10222 10222

, 10109<" ; \’
HER o |
— —_ 10111 . B oin
= — . _——

A ____RH5102(M3)
i _RH5102(M3) 4008 ——— @ o=
4004 ——— ey — ——10106
10001 10105 - ——
/ 10108 10237 (€2.5)
. | .
v : 10103 -
10195 10106 — : N v
|o1o7 L = '
= i 10224 < -
020 =_ T ——S IR
st \\ _—
e 10110 10110 _:;_.\[;/ 3
10110 = e
10111 —— = o1 —— N
10214 --"""vv 10220 oo ﬂ
10002 /
(Dia. 3-1) (Dia. 3-2)
Chassis Assemb!y
10143 — i
5 10155
85125 (M3%10) 4 e
e 10247 (M3%8) X :
10248 (M3*12) T S 10247 (M3x8) S - =
3 £ - 10236 (E8) :
" o ———10158 )
10249 (aK14) ; 10135 = . N oA
10221 " 101355 Sioisatovees. SN =
~ T o - S Sy
10136 =
10216 —— r 10153 (8%5%2, 5) - = . S A~
= 2 J; 10247 (M3%8) - = ~ ‘
10248 (M3%12) — / 10137=_ I ' < ‘
3 ~10136 L /
™
HEZIE - V \ T 10240 (M3%8) 10159 N ~ 3 N
10144~ \ \ . N -
P ~ /\.
10240 (M3%8 .
P %) 10247 (M3%8) = B -~
102157 ‘ =
10154 — .Il «(\ g&
B O M g
Tire Toon SFEC an / © 10247 (M3%8) T~10159
ot ton Moo Hox Soresl vze 4 10247 (MS*B) ’_/’/ . \\.
= 03 | e gé \ * 10156
Flat Hoad Hax = w2 4 10154 2 "\\\\\ \
W14 2 \.'Q;{
BiR o “ ‘ 10247 (M3x8) (Dia. 3-3)
8l Basrire (W @ s 3
*

Page 3 of 21



BEOM
TYPE o8 SPEC orY
st | = a0 ‘
Button Head Hex U3 2
Sorev h T g
W38 4
Cap Hoad Hex Sorew P o0 = 10192 ——
N3410 %
Flat Head Hox = 2 2
| M3e)§ 2
N335 2
Sat Scraw . ! 10247 (M3%8) —
uéx10 2 = {‘,
Ring Self Tasping
i i - : 10245 (M3x18) — 10251 “‘3*35)
e wamz | 2 \ 10248 0i3%12) 2
Nylon Lock Mt - W 2 10120 =
= P & || @ LS ,‘ 85125 (M3¥10) ~
- o ==l § RHSI18(MAXI0)— &
215 6312 Gval & 2 ~ P
T O 2154t 0ed 2 - 10116 =2 8 85125 (M3%10)
- e ] ; 85144 (3%4) 85184 (M3%12)
/,-\ NI N 10120 /
85184 (M3*12) — X
b )
10228 — | f
> /. + |
RH5562 M3%8) _ Voo A\ [
10248 (M3*12) >
10114 —— 8 \ 3 \ 10221 — \\ ™~ 10240 (M3%8)
= N 10112 / 10134
10233 (10%5%4) -RH1001/1002/1013 N 10115 N N
10234 (10%5%4) -RH1011 ’ 10249 (M3%14)
. O 4 10231 % ,/ ‘o216
. 10145 = r & \Q
o 4-1 / — RH5562 (M3%8) . \
(Dia. 4-1) /& a 10141 {0237 (15%10%4)-RH1001/1002/1013
19114 10240 Wawig) L 10152 (15%10%4) -RH1011 ;
£ B
10123 - 0128 — ) 4 \
T 85127 (M3+18)
Gearbox Assembly B 10132

-5 RH5526 / 10128 10237 (€2. 5) ,
. & \\ '\<, | ”‘
10233 (10%5%4)~RH1001,/1002/1013 10129 % p% ; 10238 (2%10)
10234 (10%5%4)~RH1011 Ly \ [
) 10125 4 s £ P
r S ‘ '\ 110225

RH5117 (M4*4) \ i£f Box 10225~ W«WU‘-"'\ Ui f'
- / 10131
. 10132 Q ‘ ‘ .
‘°‘33 b Q ———— 10282 (15%10%4) -RH1001/1002/1013 P P
g‘/mlszmsno*‘x)—kmon
10134 A
10240348} —— & v (Dia.4-3) 10003~
(Dia. 4—2) / \ 10240 (H3#8)
8 \ /’%,  RHS102043)
? 062 B O M
85185 (M3%25) P TP 1ooN sPEC ary
- <7 10249 B¥14) TS = :
10248 (U3H12) & / el
=N ’ Button Head Hex (= _W_IQ"SU
10249 (H3+14) \ Gearbox. e iz
\, Cap Masd Hex Screw | [Pum M3s18
Rear Assmebly \otor2f— Assembly e
Mox12 3
102]6\ Flat Head Hex - __ga:; ;
10142 — = e ,
0249 (M3%14) SN 2z Max10 2
\ 10217 ; Rine S;::.:wlw - 4
\\ “ "v“\. = Washar ovad 130.2 2
/ Nylon Lock Not - 3 3
10220 — ¥ ~ Lt ) es |
SOTH- \\/ " 10241 (M3¥10) . o EE=ui
~ \as;ms*wx’ \ e o
Y ¥ h " \\ 10241 (M3#10)
\ / X / \
/ \ / / N
/ L /¥ 10251 (M3%36)
! 85144 (3%4) /
10145 / SO 10245 (M3%18)
N 10248 (M3*12)
10233 (10%5%4) -RH1001/1002/1013 10002 - } .
10234 (10%5%4) ~RH1011 (Dia. 4-4)

85184 (M3x12) _,,/"\ Page 4 of 21 Yia ’ w




TVPE
Round Mead Self
Tapping Hex Screw

50M
1CON
(==
Button Hasd Hex (= pres P
D
P
»

Engine Assembly

Sorew
31 2
Cap Head Hex Screw e, s
Flat Head Hox wWelo 1
POO10 GO .18 Engine w/glow plug
Set Serew Méss |
10170 POO11 SH .18 Engine w/glow plug
Vashar W5ea3.140.2 1 . // \ [
- 7 /
Nylon Lock Hut ('] 5 J 10195\

= ' o\
N r
Ri ¢ ) " 10169 . {
0'Ring o @ 1 10195 5 o 7 / h

Ball Baaring O aieates 2 10169 . N 7_,4/. A
10168 Sl g
85148 (2%6) TG
SN \ ‘

6\ 10167

7 10246 (M3%28)

> = 85035 ,_’851 18 (M3x15)
\\
ssos7 /o |
85045 \ ,‘ E RH5102 (M3)
RH5117 (H4x4) 10233(10*5*4) / AN W ,«/
\. y /
2% }
® \ G 85118 (M3*15) R ,’*“H % i

/ 1 / ﬁ N

/| 10971 — (A ; X
/ (single speed) ’ RH5102.(M3) /&g ~10173
L=~ RH5102 (M3) & /- -

10168 <1 - \ 10240 (W3*8) “—— & ¢
Sl RH5562 (M3*8) ~
\& 10]31 N 10172
/ (Two speed)
/
85125 (M3%10) (Dia.5-1)
, 10133
— 10005 10174 —_ s
» N — 3l RH5190 (E4) Q
Tranmssion RHS116 (M3+3) RIS \\\ o RH5117 (H4xd)
\ ! ¥

fi\

BOM 10174 \ -
TYPE 100N SPED ;k g 10247 (M3%8)
Cap Hoad Hex Scres |  [Puumm o 2 0250 (M3*20) N, 10175 L
Cndi. || Dt L e 10233 (10%5%4)
Set Sorew o ﬁ : 10176 — & ~ 10228
£ elip n o4 3 2 RH5190(E4)
: - Y _ " 10233 (1045%4) '
Ball Baaring o H10naes 2 ( | (D ia. 5_2)
10177 ——* \@?,’ - & 1L
: '\\ \ n’V_>» 10247 (M3%8)
e \ 10176
/ A

10243 (M3%10 1/2T)

| -

(Dia. 5-3)

Cap Head Hex Screv

Flat Head Hex

Sot Sorev

_RH5117 (M4x4)
=)

Eciip

Ball Basring

==
==
|
"
—— A2
O

Page 5 of 21



10240 (M3%8) ~

10161 G S
7 e x/ / \ \\‘
\
/ > \ \
-
10164 < < \ o

10240 (M3%8) ~.
\.\\\ 85125(M3*10) ﬂ\t .,\ RHST16.M3%)
HoOT1— > o’
r, i 10225
10161 —
. 10240 (W3%8)
Steering Servo . ﬁﬁ
Throttle Linkage
N HOO11

(Dia: 6-1) ﬁ
T

10241 (M3%10) =

85179 (3%15) =

(Dia. 6-2)
e ~ 10160
(Dia. 6-3)
/ L= 10004
10247 M38) &= N\
(M3* -1 \ ! y
Fuel Tank \'Ja%!!i;
MT Wheels ‘
10158
10138 — =
10237 (E2. 5) ~ ‘ (Dla 6-6)
10139~ 3 ’
“
v {0227
10140 o
10256 (3%6) — A,o
(Dia. 6-4) & i 10240 (M3%8)
ST Wheels G I
SN A L
10211 o ——10247 (W3%8)
_al 10158 —— f R
4o I h
10212 1

10247 M3%8) —

(Dia. 6-5)
Page 6 of 21



FRONT & REAR SWAY BAR SYSTEM(FOR ST TYRES ONLY)

Blade SS and TS are just different in Center Transmision, please refer to Dia.5-2 and Dia. 5-3.
And when they come with ST tyres, the trucks will

have front & rear sway bar system for better

10219
performance. RH5116(M3*3)\ \
o i
10223 = e \\\
0220 — % ‘ 10244 (H3%14)
10210 ‘
0218~
gl -
10230 (Wg#6) < * /
X i
10210 A
P /
RH5116 (M3#3) /
10223

(Dia. 7-1)

(Dia. 7-2)

(Dia. 7-3)
RHS103(M4) — %

Page 7 of 21



Assembly Stepss

1. Fasten the fuel tank posts 2, Assemble Chassis. (See Dia. 3-3) 3. Assemble the front assembly 4, Assemble the rear assembly

to the chassis, then the fuel to the chassis. (See Dia. 4-1) to the chassis. (See Dia. 4-4)
tank assembly. (See Dia. 6-6)

5. Tighten the wheels. 6. Assemble central transmission and 7. Tighten the engine assembly

: | y 2 B
(See Dia. 6-4 or 6-5) rear central drive shaft to the to the chassis. (See Dia. 5-1) WWMJJ’
chassis. (See Dia.5-2 or 5-3)

single speed , gj’.
10165 e

¢
i‘ig..

w2

Two speed
e i, 0166

8. Final |y assemble the receiver box assmbly, throttle/steering servos assmbly to the chasis. Setup the radio system and

then assmble the cutted body to the body posts. (See Dia. 6-1, 6-2, 6-3)
_ R-0061, 62. 63

> R-0066, 67

Page 8 of 21



Big Bore Shocks for \ -

Stable Running

_ Light & High Impact Rear Susp.Arms

Specifications:
it Re-inforced Body Posts
~

1. Length: 415 mm (MT) =

= Siipper System for Spur Gear Protection

406 mm (ST) Low CG gearbox design —

2. Width: 328 mm (MT) o Reinforced Upper Plate
318 mm (ST) <

3. Height: 156 mm (MT) __~ Re-inforced Body Posts
145 mm (ST)

4. Wheelbase: 290/295 mm

(3)]

v Gear Ratio: 11.1:1 Grub Screws for Adjusting / g
\ Tyres: ®120%60 mm (MT) Ground Clearance /

®105%52 mm (ST)
7. Weight: 1900 g (MT)

(=]

————-Big Bore Shocks for
Stabte Running

\A\
1550 g (8T) ™ Low €@ gearbox design
Quick-Resposen Steerlnl/ ‘ ) ,
Design with CVDs R B  Light & High Impact Front Susp. Arims
Adjustable Knuckle Arm
Re-inforced Body Pnstsl Light & High Impact Rear Susp, Arms
Standard Equipments: Big Bore Shocks for
R Stable Runni
1. Steer Ing Servo: 3kg/cm . ,c R - Slipper System for Spur Gear Protection
Low CG gearbox design ~_ -
2. Motor: 550 (SWORD) = 2=
3650 (BLX10) Rear Sway Bar —— il - Reinforced Upper Plate
I N T /
3. ESC: 60A (SWORD) HOT! ~
300A (BLX10) D Za Re-inforced Body Posts
4. Battery: Ni-MH SC1800mAh 7.2V (SHORD) By A

Li=Po 2700mAh 7.4V =25C (BLX10)

5, RADIO: 2CH A M (SWORD) Grub Screws for Adjusting
2CH 2. 4GHz (BLX10) Grgua-0lrancs

Vv

Qualified Electronics System

Big Bore Shocks for

S
Stable Running

T Low CG gearbox design

Quick Resposen Steering -
Design with CVDs

" Front Sway Bar

X
Light & High Impact Front Susp, Arms

Page 9 of 21



FLASH TR & MT EP are converted from FLASH TR & MT GP, having same front assembly. Please refer to Dia.4-1.

And the rear assmbly is all same as GP but without

center outdrive cup(see Dia. 10-2)
Attention: FLASH TR & MT EP brushed and brushl
different in ESC, motor bat'tary 4
charger and radio. 1014“\ |
Central Assembly

10137
85184 (312

g
T o 1

85125 (M3%10)——

JoBh=———

10189~
(Dia. 10-1)

10184
5
s L#
10247 (M3+8)
4
Rear Assembly
10012 ficges
= I\.

No Outdrive Cup

¥y

ess are only
10216~
————10241(3%10)

10153

10185

et
10188

~
L —~—->J10247 (M3x8)
(brushless ;
H0027 da
Option) 0 (;tan ard)

\

10147 —

10153 — - 5

10247 (W3+8) —

10249 (M3%14)
~

2o

r

X

— 10221

10143
e

e
£

7 — 10248 (M3%12)

—

10247 0308) \ T’

10236 (€8)

=G

2 w‘\

Stearing Assembly
10188 < 10240 (M3*8)
a’ /10248 (M3%12)
§ 2
// r
o ﬁ'\
§ . \/ e N0215
f:

\
= \/ 10220

10144

comparing Flash GP version >
(Dia. 10-2) (Dia. 10-3) (Dia. 10-4)
10197 10252
Motor Assembly e IR ) / 10199
1 / e Bﬂﬁﬂ i Ver
: . 10228 \ \ / :
10152 (15%10%5) -RH1011 \ o RHS117 (M4x4)
10232 (15%10%5) -RH1013 \ . o= HOO14RX
a3 P _ HO0O07 (AM) (2. 4GHz)
10196 ; HO029 (Standard) / /
10192 / /
10193 \
10194 ‘ '
10193
10192 ——— H0028 (Brushless Option) (Dia. 10-5)
10198
X
\
X \
\ 9\
> i i
y / f \\ il___‘i‘*-10247(M3*8) (Dia. 10-6)
.' 85182 (M3*10) f’ \
A \ _
\ RH5117 (M4*4)
RH5117 (M4*4) 10201

Page 10 of 21




FRONT & REAR SWAY BAR SYSTEM
FLASH TR & MT EP brushed and brushless are just different in electronics system of motor, ESC, battery,

charger and radio. And when FLASH TR & MT EP comes with ST tyres, the trucks will have optional front
& rear sway bar system for better performance.Other assemblies Dia please refer to instructions of

Page 10 and that of GP version

10219
RH5116 (M3%3) |
|
10223 - . AN §
10220 — . Q" \ ".. L By N 10244 (M3%14)
10210 :
10218
& [} ‘
o ] -

" = &

_ 10239 (M3%6) —

v ‘i 10210

/- /
RH5116 (M3%3) ~ / | i
1oo2g | 10219
10220
(Dia. 11-1)
gh -
(Dia. 11-2)
Wheel ie Pack:

In order to increase the stability operation
under top speed for “Super Player”, who plays
the car with 3S |lipo and running cock-up, we

design a wheelie system for option. (Dia. 11-3)

RH5103 (M4) —
]

10241 (M3*10)

10922

(Dia. 11-4) 10239 (M3x6)

Page 11 of 21



ASSEMBLY' STEPS3

1. Assembly center chassis part(See Dia. 10-1)

2, Assemble front assmbly to

chassis front. (See Dia. 4-1)

5. Mount the wheels.
(See Dia. 6-4. 6-5)

~ 85274

6. Mount the motor assembly and

central drive shaft. (See Dia.10-6)

Page 12 of 21

3. Assemble rear assmbly to

chassis rear part. (See Dia. 4-4)

RsadyToRuniis

7. Assmble steering servo

and |inkage. (See Dia. 10-4)

R-0061. 62, 63 —

———— 85034



RPart List

10101 — Front Shock Tower 1pc

RH1001/RH1002/RH1011/RH1013

10102 —Rear Shock Tower 1pc

RH1001/RH1002/RH1011/RH1013

10001-Front Shocks 2pc

i 4
¥ ¥
¥y ¥
Alum caps

RH1001/RH1002/RH1011/RH1013

10002 — Rear Shock Tower 2pc

E =
¥ F
R =
L S ¢
Alum caps

RH1001/RH1002/RH1011/RH1013

10103-Front Shock Spring 2pc

MWAANA NN
WV VYU

IAAAAAM
I RVRVARVRTATY]

RH1001/RH1002/RH1011/RH1013

10104-Rear Shock Spring 2pc

CVARTRTR R
CVARTRTR R

IAAA AN
IAAA AN

RH1001/RH1002/RH1011/RH1013

10105-Front Shock Shaft &

Piston Set 2sets

RH1001/RH1002/RH1011/RH1013

10106-Rear Shock Shaft & Piston
Set 2sets

B B
| 4 L

RH1001/RH1002/RH1011/RH1013

10107-Front Shock Body 2pc

RH1001/RH1002/RH1011/RH1013

10108-Rear Shock body 2pc

RH1001/RH1002/RH1011/RH1013

10109-Shock Upper Cap 2sets

a a
OO0

RH1001/RH1002/RH1011/RH1013

10110-Shock Lower Caps 2sets

o0 O
00O

RH1001/RH1002/RH1011/RH1013

10111-Shock Lower holder & Adjust

Ring 2sets
h = I‘i'l.
h = 4 I'i'l

RH1001/RH1002/RH1011/RH1013

10112-Front Lower Susp. Arm 2pc

RH1001/RH1002/RH1011/RH1013

10113-Rear Lower Susp. Arm 2pc

il

RH1001/RH1002/RH1011/RH1013

10114-Steer ing Knuckle Arm 1set
v 8
(] 8

RH1001/RH1002/RH1011/RH1013

10115-Upr ights 2pc

RH1001/RH1002/RH1011/RH1013

10116-Front CVD 2pc

RH1001/RH1002/RH1011/RH1013

10117-Rear Hub Carrier 2pc

A

RH1001/RH1002/RH1011/RH1013

10118-Rear Drive Shaft 2pc

b

RH1001/RH1002/RH1011/RH1013

10119-Rear Dogbones 2pc

RH1001/RH1002/RH1011/RH1013

10120-Front Susp. Holders 2pc

N

RH1001/RH1002/RH1011/RH1013

10121-Rear Susp. Holders 2pc

RH1001/RH1002/RH1011/RH1013

10122-Bumper 1Set

X

RH1001/RH1002/RH1011/RH1013

Page 13 of 21




Part List

10123-Gearbox Housing Set 2pcs

RH1001/RH1002/RH1011/RH1013

RH5526-Diff 16T Gear Washer 6pcs

RH1001/RH1002/RH1011/RH1013

10124-Diff. Drive Gear w/pin 2sets
@h;
/ @\a

RH1001/RH1002/RH1011/RH1013

10003-Diff Gearbox Set 1set

RH1001/RH1002/RH1011/RH1013

10125-Diff Case 2pcs

RH1001/RH1002/RH1011/RH1013

10126-Diff Drive Spur Gear 2pcs

RH1001/RH1002/RH1011/RH1013

10127-Diff Drive Gear 2pcs

RH1001/RH1002/RH1011/RH1013

10128-Diff Bevel Gear S. 4pcs

3g ¢

RH1001/RH1002/RH1011/RH1013

10129-Diff Bevel Gear B. 4pcs

RH1001/RH1002/RH1011/RH1013

10130-Diff Pin 2pcs

‘~\\\‘
‘\\\\‘

RH1001/RH1002/RH1011/RH1013

10131-Washer 6épcs

RH1001/RH1002/RH1011/RH1013

10132-Diff Drive Cup 4pcs

YYyY

RH1001/RH1002/RH1011/RH1013

10133-Center Coupler 3pcs

HHH

RH1001/RH1002/RH1011/RH1013

10134-Body Post 2pcs

P

RH1001/RH1002/RH1011/RH1013

10135-Servo Saver (GP) 1set

49

RH1001/RH1002

10136-Servo Saver Post 2pcs

RH1001/RH1002/RH1011/RH1013

10137-Steering Ackerman

RH1001/RH1002/RH1011/RH1013

10138-Whee! Complete 2sets

RH1001/RH1002/RH1011/RH1013

10139-Rim 2pcs

RH1001/RH1002/RH1011/RH1013

10140-Tyre w/foam 2sets

™

.
Y

RH1001/RH1002/RH1011/RH1013

10141-Front Upper Susp. Arm 2sets

Sam——— )
S ————a0

RH1001/RH1002/RH1011/RH1013

10142-Rear Upper Susp.Arm 2sets

G=——agd
= =90

RH1001/RH1002/RH1011/RH1013

10143-Steering Arm 2sets

RH1001/RH1002/RH1011/RH1013

10144-Servo Linkage 1pc

RH1001/RH1002/RH1011/RH1013

Page 14 of 21




Rart List

10145-Wheel Hub 4pcs

oo

RH1001/RH1002/RH1011/RH1013

10146—Antenna Pipe Set 2sets

RH1001/RH1002/RH1011/RH1013

10147-Servo Saver (EP) Tset

&

RH1011/RH1013

10151-Manifold Gasket 6pc

e
& &

RH1001/RH1002

10152-Metal Bushing 15%10%4 6pc

10153-Metal Bushing 8%5%2. 5 6pc

10154-Servo & Upper Plate Mounts
1set

v v

RH1001/RH1002

10155—-Chassis Plate 1pc

B,
™S
<
g
.'\ t.\
e
RH1001/RH1002

10156-Upper Plate 1pc

RH1001/RH1002

10157-Upper Steering Plate

RH1001/RH1002

10004-Fuel| tank Set 1set

RH1001/RH1002

10158-Fuel Line 2pcs

?

RH1001/RH1002

10159-Front/Rear Chassis Brace

RH1001/RH1002

10160-Receiver Box lset

RH1001/RH1002

85026-Switch Cover 2pcs

RH1001/RH1002

10161-Servo Horns

" 4

RH1001/RH1002

10162—-Chassis Brace mount 1pc

RH1001/RH1002

10163-Stopper bpcs

W & 9
\“' \;".f .
RH1001/RH1002

10164-Throttle Linkage 1set

8
-g‘.uuummn-—qdll.'

RH1001/RH1002

10165—Central Dongbone F. 1pc

-
&=

RH1001/RH1002

10166-Central Donghbone R. 1pc

RH1001/RH1002

Page 15 of 21




Part List

P0010-G0. 18 engine 1pc
PO011-SH. 18 Engine 1pc

RH1001/RH1002

10167-Air filter 1Set

<

RH1001/RH1002

10168-Tuned Pipe 1Set

-

RH1001/RH1002

10169-Silicone Coupler 1Set

=T

RH1001/RH1002

85195-Zip Tie bpcs

RH1001/RH1002/RH1011/RH1013

10170-Manifold 1Set

¢
‘/./

RH1001/RH1002

85035-F lywheel 1pc

&

RH1001/RH1002

85087-Clutch Nut 2pecs

H H

RH1001/RH1002

85045-Clutch Shoes & Springs

‘Q

RH1001/RH1002

10171-Clutch Bell (14T) 1pc

“m

RH1001

10172-Clutch Bel | (two speed) 1pc

=t

RH1002

10173-Engine mount 2pcs

RH1001/RH1002

10005-Central Transmission
Complete 1Set(Single Speed)

RH1001

10174—Central Transmission

Bulkheads 2pcs

RH1001/RH1002

10175-Brake Post 1Set
-
n

RH1001/RH1002

10176-Brake Set 1set

N

RH1001/RH1002

10177-Brake Cup 2pcs

S ¥

RH1001/RH1002

10178-Single Speed Shaft w/pin

RH1001

10179-50T Gear (Single Speed)1pc

RH1001

10006-Central Transmission
Comp lete 1Set(Two Speed)

RH1002

10180-Two Speed Clutch 1Set

RH1002

10181-Two Speed Shaft 1pc

RH1002

10182-50T Two Speed Gear 1pc

RH1002

10183-45T Two Speed Gear 1pc

RH1002

Page 16 of 21




Part List

10184-EP Chassis Plate 1pc

RH1011/RH1013

10185-Battery Cover (EP) 1pc

>

RH1011/RH1013

10186-Rear Spur Gear Cover (EP) 1pc

=" o

RH1011/RH1013

10187-Upper Plate (EP) 1pc

==

RH1011/RH1013

10188-Battery Post 2Zsets

1Y
AR f8

RH1011/RH1013

10189-Post for Rear Spur Gear
Cover 2pc

RH1011/RH1013

10190-Motor Mount (EP) 1pc

RH1011/RH1013

10191-S | ipper Complete (EP) 1set

-

=
-

RH1011/RH1013

10192-S| ipper Pad (EP) 2pc

RH1011/RH1013

10193-S| ipper Gasket (EP) 2pc

OO

RH1011/RH1013

10194-65T Spur Gear (EP) 1pc

RH1011/RH1013

10195 - Slipper Shaft (EP) 1pc

RH1011/RH1013

10196-S| ipper Spring Bracket
(EP) 1pc

£1

RH1011/RH1013

10197-S| ipper Spring(EP) 1pc

LGGLT

RH1011/RH1013

10198-S| ipper Coupler (EP) 1pc

E!

RH1011/RH1013

10199-5| ipper Drive Cup 1pc

RH1011/RH1013

10200-BEARING BRACKET (EP) 1pec

RH1011/RH1013

10201-Pinion Gear 17T(EP) 1pc

=<

RH1011/RH1013

10202-Center Drive Shaft(EP) 1pc

RH1011/RH1013

10210-Sway Bar 2Sets

i i
lj‘

RH1001/RH1002/RH1011/RH1013

10211-Wheel Complete 2sets

RH1001/RH1002/RH1011/RH1013

10212-Tyre & Foam Set Zsets

oo

RH1001/RH1002/RH1011/RH1013

10213-Rim 2pcs

RH1001/RH1002/RH1011/RH1013

Page 17 of 21




Part List

10216-Steer ing Linkage Bal |

85034-Body Clip(Medium Size) bpcs

'\“\

~

0N

N

85029-Body Clip(Small Size) épcs

QS
S

10214-Shock Ball End 6bpcs

g4 &
g4 ¢

10215-Servo Link Ball End 6pcs

PPP
PPP

End 6pcs

10217-Rear Upper Linkage Bal
End 6pcs

o o o

o o o

| 10218-Sway Bar Fix Plate 6pcs

8688
B8 B

10219-Sway Bar Holders 6pcs

il
i 8

C=0D C=D

10220-Bal| A 6pcs

10221-Bal | B 6pcs

" > >

[P ~ ~
D -

10222-Bal| C 6pcs

P ol

-

g
P Ak

<
A8
Y
L

10223-Bal| D bpcs

f

P

10224-Shock O-ring(Lower) 6pcs

10228-Pin ¢ 2%10 6pcs

10225-Diff O-ring Seal épcs

0060
0060

10226-Shock Seal Cover 4pcs

10227-Tuned Pipe Seal & Fuel
Tank Seal 1set

OO

10232-Bal | Bearing 15%10%4 épcs

10229-Pin ¢ 2%11 6pcs

10230-Hinge Pins (long & short)

2sets

10231-0ne Way Bearing 3pcs

£

10233-Bal | Bearing 10%5%4 épcs

olele,
000

10234-Metal Bushing 10*5%4 épcs

10235-Bal | Bearing 8%5%2.5 6pcs

000
000

Page 18 of 21



Part List

10236-E clip—-8mm 4dpc

RH5190-E clip-4mm 6pc

10237-E clip—2. 5mm 6pc

RH5102-Nylon Lock Nut M3 6pc

RH5103—Ny lon Lock Nut-M4 6pc

85148-Round Head Self Tapping
Hex Screw 2%6 4pcs

TTTT

10238-Round Head Se!f Tapping
Hex Screw 2%10 6pc

HHTTT

85179-Round Head Self Tapping
Hex Screw 3*%15 8pc

I

10239-Round Head Self Tapping
Hex Screw M3%6 6pc

TTITNY

10240-Button Head Hex Screw
M3%8 6pc

TTTTTY

10241-Button Head Hex Screw
M3%¥10 6pc

TTTTTT

85184-Button Head Hex Screw
M3%12 Bpc

TTTTIT

10242-Button Head Hex Screw
M3*14 6pc

TTTTTT

85144-Ring Self Tapping Screw 3*4 4pc
10256-Ring Self Tapping Screw 3*6 6pc

TEEYT

RH5116~-Set Screw M3*3 6pc

RH5117-Set Screw M4*4 6pc

RH5118-Button Head Hex Screw
M4%10 6pc

RH5562-Cap Head Hex Screw M3*8 6pc

T

10243-Cap Head Hex Screw
M3*10 6pc

T

85182-Cap Head Hex Screw M3*10 6pc

10244-Cap Head Hex Screw
M3*14 6pc

M

85118-Cap Head Hex Screw M3*15 6pc

[T

10245-Cap Head Hex Screw
M3%18 6pc

85185-Cap Head Hex Screw M3*25 6pc

Page 19 of 21




Part

List

10246-Cap Head Hex Screw M3#28 6p

10247-Flat Head Hex M3*B fpc

TITTTY

85125-Flat Head Hex Screw M3%10 8p

ITTT
ITTT

10248-F |lat Head Hex Screw M3*12 6p

TTITIT

10249-F |at Head Hex Screw M3*14 6pj

T

85127-Flat Head Hex Screw M3%18 3p

Il

10250-F lat Head Hex Screw M3#%20 6p

il

10251-Flat Head Hex Screw M3#36 6p

T
111

HOO68 2. 4G FS-GT2 TX&RX

HOO14 — 2.4GHz Transmitter lpc

HO072 ks 45A ESC Tpe

H0050-400A ESC 1pe

HO028 - 3650 Brushless Motor 1pc H0029 - 550 Brushed Motor 1pc HO030 — Ni-MH 7.2V 1800mAh 1pc HO012 — Battery Case 1pc
HOO31 — Ni-MH 7.2V 3000mAh 1pc RH5189 — Receiver Switch lpc
_—
.
HOO11 - 3kg/cm Servo Ipc RO061-MT Printed Body 1pc RO062-MT Printed Body 1pc RO063-MT Clear Body 1pc
! /;t&i
>
RO0&66-ST Printed Body 1pc RO067-5ST Printed Body lpc 85274-Li-Po 2700mAh 7.4V 1pc 10253 - 1/10 Charger CE 1pe

10254 - 1/10 Charger UL 1pe
10255 - 1/10 Charger BS 1pc

Page 20 of 21




Upgrade Parts List

10900-Chassis Plate (AL) 1Set

10901-Chassis Plate
(AL+Carbon) 1Set

>

RH1011/RH1013

10902 - Front Shock Plate
(Carbon) 1Set

Xl” i1y

-

N

RH1001/RH1002/RH1011/RH1013

10903 - Rear Shock Plate
(Carbon) 1Set

-

\l” 1Li1y

RH1001/RH1002/RH1011/RH1013

10904-Upper Plate (Carbon) Ipc

'

RH1011/RH1013

10905-Battery Cover (Carbon) 1set

rd

RH1011/RH1013

10906-Body Post (AL) 2pc

RH1011/RH1013

10907-Front Shocks (AL) 2pc

RH1001/RH1002/RH1011/RH1013

10908-Rear Shocks (AL) 2pc
,%.
'~

RH1001/RH1002/RH1011/RH1013

10909 - Front Lower Susp. Arm
(AL) 2pc

X

RH1001/RH1002/RH1011/RH1013

10910 —Rear Lower Susp. Arm
(AL) 2pc

RH1001/RH1002/RH1011/RH1013

10911 — Steering Ackerman (AL) 1pc

™

RH1001/RH1002/RH1011/RH1013

10912 - Front Susp. Holders
(AL) 1Set

RH1001/RH1002/RH1011/RH1013

10913 = Front & Rear Brace(AL)
1Set

N\

RH1001/RH1002

10914 — Rear Susp. Holders
(ALY  1Set

RH1001/RH1002/RH1011/RH1013

10915 — Rear Hub Carrier (AL) 2pc

e

RH1001/RH1002/RH1011/RH1013

10916-Front Top Plate (Carbon) 1pc

RH1001/RH1002

10917 — Steering Knuckle Arm
(AL) 2Set

e ?

RH1001/RH1002/RH1011/RH1013

10918 - Wheel Hub(AL) 4pc

RH1001/RH1002/RH1011/RH1013

10919 - Upper Plate(AL) 1pc

<

RH1001/RH1002

10920 — Tuned Pipe(AL) 1Set

RH1001/RH1002

10921 — Chassis Brace mount
(AL) 1pc

RH1001/RH1002

¢

85265 — Heatsink 1pc

RH1011/RH1013

10922 — Wheelje Set 1Set

RH1001/RH1002/RH1011/RH1013

10923 — Alum Steering Arm 2pc

RH1001/RH1002/RH1011/RH1013

10924 — Alum Knuckle Arm 2pc
§ ¥

RH1001/RH1002/RH1011/RH1013

Page 21 of 21




